DEXTER.

USE THE BLUE TABS LOCATED ON THE
RIGHT AND LEFT SIDES OF THE FOLLOWING
DOCUMENT TO ADVANCE TO EACH SECTION.

8533-126-001 1/22



Accessories

Cabinet &

Cylinder, Seals,

Chassis | Water Inlet &

Electrical
Components| & Drain | Rear Channel

Assemblies

Harnesses

T
c
©
o
wled
[ =
(]
™
'S
2

kT

>

& Bearings

O-Series OPL Accessories

WNO675XA-12EO 208-240 Volts

WNO0975XA-12EO 208-240 Volts

WN1475XA-12EO 208-240 Volts

Description
Hose, Water Supply 5/8” |.D. x 48”

9990-027-013

60 Hz Single Phase or Three Phase
60 Hz Single Phase or Three Phase

60 Hz Single Phase or Three Phase

T-1475

Hose, Water Supply 5/8” I.D. x 48” 9990-027- 9990-027-
013 013

Rubber Washer, Inlet Hose (furnished) 8641-242-000

Strainer, Inlet Hose (furnished) 9565-003-001

Rubber Washer, Inlet Hose (furnished) 8641-242- 8641-242-
000 000

Strainer, Inlet Hose (furnished) 9565-003- 9565-003-
001 001

Bevel Washer for 3/4” bolt used in installations using angle iron 8641-586-003 | 8641-586- 8641-586-

bases 003 003

Sealing compound RTV-45 8538-151-002 | 8538-151- 8538-151-
002 002

Flow Restrictors (in dispenser ) 9475-002-002 9475-002-

003

Clamps to hold tub front to outer tub when installing tub front Vise Grip #11R | Vise Grip Vise Grip
#11R #11R

OPL Bearing & Seal Kit 9732-219-007 | 9732-219- 9732-219-
007 009

Key Service Lock (6324) 6292-006-007 | 6292-006- 6292-006-
007 007

USB Thumb Drive W/Operator Booklets all sizes 9150-045-002 | 9150-045- 9150-045-
002 002

o Part # 8533-126-001 1/22

WNO0675XB-12EO
WNO0975XB-12EO
WN1475XB-12EO

208-240 Volts
208-240 Volts
208-240 Volts

Section 8:
Parts Data

60 Hz Single Phase or Three Phase
60 Hz Single Phase or Three Phase
60 Hz Single Phase or Three Phase

Part # 8533-126-001 1/22




Accessories

Description
Emergency Stop Button Kit for O series

T-675
9732-223-004

Kits, Assemblies, & Common Parts

T-975
9732-223-004

T-1475
9732-223-004

Wiring Harness Part # by Model

Key Description

*

Cableassy-usb,snapin

T-675
9806-024-001

T-975
9806-024-001

T-1475
9806-024-001

Kit - Door Lock Assy. & Cam, replaces 9885-024-
001

9732-347-001

9732-347-001

9732-347-001

Cableassy-data,rs485,40"

9806-023-004

9806-023-005

9806-023-005

Wiringharness-doorlock

9627-936-003

9627-936-001

9627-936-004

Kit - Door cam replacement

9732-346-002

9732-346-002

9732-346-002

Wiringharn-pwrtermblk/VFD/ps

9627-932-001

9627-932-001

9627-932-001

Kit - Locking Pawl replacement

9732-346-001

9732-346-001

9732-346-001

Wiringharnes-15pin,injection

9627-935-001

9627-935-001

9627-935-001

Kit - 8650-012-003 Lock with spacer

9732-344-001

9732-344-001

9732-344-001

Wiringharness-15pin,non-inj

9627-934-001

9627-934-001

9627-934-001

Kit - 3" Drain valve seal replacement

9732-327-001

9732-327-001

9732-327-001

Wireasy-blu,17"

8220-063-047

Drain Valve 3"

Harnesses | Assemblies

9379-202-001

9379-202-001

9379-202-001

Wireasy-blu,23”

8220-063-049

Water Valve (Dual)

9379-183-012

9379-183-012

9379-183-012

Wireasy-blu,29”

8220-063-051

Water Valve (Single)

9379-194-001

9379-194-001

Wireasy-blu/wht, 17"

8220-063-048

Diaphram

9118-049-003

9118-049-003

9118-049-003

Wireasy-blu/wht,23”

8220-063-050

Cylinder Plug (1.5” Plastic)

9456-041-007

9456-041-007

9456-041-007

Wireasy-blu/wht,29”

8220-063-052

Cabinet &
Front Panel

Electronic Pressure Switch

9732-315-001

9732-315-001

9732-315-001

Wireasy-jumper,blk

8220-117-002

8220-117-002

8220-117-002

\

Delta E Drive Display

9150-044-001

9150-044-001

9150-044-001

Wireasy-brn,#21,3"

8220-057-035

8220-057-035

8220-057-035

Breaking Resistor 160 Ohms

Rear
View

9483-004-003

9483-004-003

Wireasy-wht,3"

8220-057-036

8220-057-036

8220-057-036

Breaking Resistor 200 Ohms

9483-004-002

Wireasy-jumper,wht/red

8220-123-002

\

Transformer

8711-017-001

8711-017-001

8711-017-001

Wireasy-jumper,wht/red

8220-119-003

8220-119-003

Main Control Board

9799-027-001

9799-027-001

9799-027-001

Wireasy-red/pnk,8"

8220-108-012

8220-108-012

Data Cable

9806-023-004

9806-023-005

9806-023-005

Wireasy-red/gry,8"

8220-108-013

8220-108-013

Door Lock Gear Motor Assembly

9892-015-003

9892-015-003

9892-015-003

Wiringharn-ctrl,graph,can,wshr

9627-922-002

9627-922-002

9627-922-002

& Bearings

Door Lock Latching Assembly

9885-031-001

9885-031-001

9885-031-001

Wiringharnes-main,T-650-1450

9627-933-001

9627-933-001

9627-933-001

Cylinder, Seals,

Door Handle Only

9244-091-001

9244-091-001

9244-091-001

Wiringharness-chemical,v2.0wshr

9627-927-001

9627-927-001

9627-927-001

Front Panel Screw

9545-008-014

9545-008-014

9545-008-014

Wiringharness-drsw/VFD,stp

9627-928-001

9627-928-001

9627-928-003

Front Panel Finisher Washer

8641-585-001

8641-585-001

8641-585-001

Wiringharness-cntrl/relay,v2.0

9627-921-001

9627-921-001

9627-921-001

l=al=l=alal=l=alal=l=]=1I0

Front Panel Spring Nut

8640-442-001

8640-442-001

8640-442-001

Wiringharness-ps,t-650-1450

9627-926-001

9627-926-001

9627-926-001

N

Soap Box Screw

9545-008-012

9545-008-012

9545-008-012

Wiringharness-pwrsup,v2.0wshr

9627-923-001

9627-923-001

9627-923-001

5N

Soap Box Spring Nut

8640-399-007

8640-399-007

8640-399-007

Wiringharness-thermist,v2.0wsh

9627-930-001

9627-930-001

9627-930-001

5/16 Hex Screw

9545-008-026

9545-008-026

9545-008-026

Wireasy,2.0

8220-158-017

8220-158-025

8220-158-029

Lock, Top (w/Key)

8650-012-003

8650-012-003

8650-012-003

Wireasy-jumper,v2.0,relaypcb

8220-159-005

8220-159-005

8220-159-005

Fuse 1.5

8636-018-001

8636-018-001

8636-018-001

Wireasy-jumper,v2.0,relaypcb

8220-159-006

8220-159-006

8220-159-006

Fuse 2.5

8636-018-005

8636-018-005

8636-018-005

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

Fuseholder

9200-001-002

9200-001-002

9200-001-002

Wireasy-wht/org,9"

8220-062-053

8220-062-053

8220-062-053

Door Glass Gasket

[
c
c
]
£
O
S
©
Q
x

9206-419-001

9206-431-001

9206-431-001

Wireasy-red,71/2"

8220-062-059

8220-062-059

8220-062-059

R
=]
(=}
(=]
(=]
=
©
(1]
(=]
|
o3
e
9
o
=]
S
[
el
s
i
(7]
(]
-}
=
O

Electrical
Components

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

(O I C) G SN (N NN R [P

° Part # 8533-126-001 1/22

Part # 8533-126-001 1/22




Cabinet and Front Panel Group Part # by Model

"
()}
=
(=}
a
0
Q
(9]
o
<

Large Door
a Key Description T-675 T-975 T-1475
5 1 Panel, Side Right - stainless 9989-644-001 9989-646-001 9989-648-001 | 2
§ 1 Panel, Side Left - stainless 9989-644-002 9989-646-002 9989-648-002 | 4
2 * | Bolt-1/4-20x1/2 (side panel Front to Rear) 9545-018-013 9545-018-013 9545-018-013 | 8
" Nut 1/4-20UNC (side panel) 8640-414-006 8640-414-006 | 8640-414-006 |8
g Strap Assy (Side to base) 2
q:" Strap Assy (Side to base) 9966-012-001 9966-012-001 9966-012-001 | 4
% * | Shim (side panel) 9552-039-001 9552-039-001 9552-044-001 | 2
— * | Nut, Hex 1/4-20 UNC 8640-414-006 8640-414-006 | 8640-414-006 |8
q:" 2 | Bracket, Side Panel under front panel 9046-094-001 9046-085-001 9046-086-001 | 1
g * | Screw #10Bx1/2 side panel brkt 9545-008-026 9545-008-026 | 9545-008-026 | 1
g * | Nut #10-32 UNF side panel brkt 8640-413-002 8640-414-006 1
e 3 | Panel Assy, Front 9989-615-003 9989-617-003 9989-619-003 | 1
* | Trim Edge Protector 9578-092-005 9578-092-005 | 9578-092-005 | 1
E 4 | Bumper Loading Door 9051-055-001 9051-055-001 9051-055-001 | 1
> * | Nut, 1/4 x 20 for bumper 8640-414-003 8640-414-003 8640-414-003 | 1
s * | Screw, #10B x 1/2 9545-008-023 9545-008-023 | 9545-008-023 | 2
TB g * Nut, Spring- To Control Panel 10/32 8640-442-001 8640-442-001 8640-442-001 | 2
Ul E 5 | Screw, Flat Head- Front to Sides 9545-008-014 2
g § 5 | Screw, Flat Head- Front to Sides 9545-008-014 9545-008-014 | 4
= & 6 | Washer, Finish 8641-585-001 2
5 6 | Washer, Finish 8641-585-001 8641-585-001 | 4
< * | Nut, Spring-To Front Panel 8640-442-001 8640-442-001 8640-442-001 | 2
8 * Label, Door Opening (Black) 8502-757-001 8502-757-001 8502-757-001 |1
Q 8 Panel, Control (Mounts Nameplate) 9989-599-001 9989-600-001 9989-601-001 | 1 |
o * Screw, Control Panel to Sides 9545-008-026 9545-008-026 | 9545-008-026 | 4
-_5 9 | Nameplate Decal, Control Black 9412-243-001 9412-259-001 9412-246-001 | 1
g 10 | Panel Top 9989-563-007 9454-736-001 1 = 15.16
= 11A | Panel Top Front 9454-850-001 | 1 Mﬂ" T . ’
f E 11B | Panel Top Rear 9454-851-001 | 1 =
% g 12 | Lock, Top (w/Key) 8650-012-003 1 x x 13
: 6 12 | Lock, Top (w/Key) 8650-012-003 8650-012-003 | 2 18 19
3 & * | Lock Spacer 9538-189-001 9538-189-001 9538-189-001 | 1
S g 13 | Door, Lower Service, Includes Handle 9960-286-002 9960-286-004 9960-286-005 | 1
" 14 | Handle (bumper guard) 9244-086-002 9244-086-003 | 9244-086-004 | 1
g * Rivet Blind 3/16” Alum 9491-009-003 9491-009-003 9491-009-003 | 4 Key Description T-675 T-975 T-1475
g * | Screw 9545-008-023 | 9545-008-023 | 1 15 | Screw Mtg., Flat Head 10Bx1 3/4 9545-008-014 | 9545-008-014 | 9545-008-014 | 2
B 16 | Washer, Finish 8641-585-001 | 8641-585-001 | 8641-585-001 2
whed
5 5 * | Nut, Spring 8640-399- 8640-399- 8640-399-008 | 2
'E g 008 008
§ g' 18 | Key, Top- # 6324 6292-006-007 | 6292-006-007 | 6292-006-007 | 2
= 8 19 | Washer Flat 5/16 8641-581-008 | 8641-581-008 | 8641-581-008 | 2
20 | Cam, Lock-Top 9095-049-001 | 9095-049-001 | 9095-049-001 | 2
21 | Nut, 7mm x 1.0 Hex 8640-426-001 | 8640-426-001 | 8640-426-001 | 2

e Part # 8533-126-001 1/22

Part # 8533-126-001 1/22



Wiring Kits & Accessories
Assemblies

Harnesses

Cabinet &
View |Front Panel

Cylinder, Seals,

& Bearings

Cabinet and Front Panel Group Part # by Model
Front Soap Dish

Gasket and Soap Dish

Here Tub Front Here

Top Mount Detergent Dispenser

Description

Dispenser Soap 9122-005-004 9122-005-004 1
2 | Gasket Dispenser 9206-416-001 9206-416-001 1
* Hose, Dispenser to tub 9242-450-003 9242-450-001 1
* | Clamp 8654-117-008 8654-117-008 2
* | Nut, Spring ss 8640-399-007 8640-399-007 4
* | Flow resistors 9475-002-002 9475-002-002 2
* Flow resistors Optional (Smaller) 9475-002-003 9475-002-003 2
3 | Door, Dispenser 9108-095-005 9108-095-005 1
4 | Pin, Plain 9451-191-001 9451-191-001 2
* | Post, Door Mounting 9467-025-001 9467-025-001 2
6 Screw- 8B x 1/2 9545-045-002 9545-045-002 4

Screw, SS Dispenser, 10B x 1 9545-008-012 9545-008-012 4
* | Washer Flat 5/16 8641-581-008 8641-581-008 8641-581-008 1
8 | Plastic Sleeve, Locator 9355-001-001 9355-001-001 9355-001-001 2
* Catch, Top Panel 9086-017-001 2

Lock, Top (w/Key) 8650-012-003 1
* | Lock, Top (w/Key) 8650-012-003 8650-012-003 2

Channel-support,dispenser 9081-108-001 9081-108-001 1

Screw-hxwshrhdundct,#10bx1/2 9545-008-026 9545-008-026 1

Screw-hxwshdsl,10bx1/4 9545-008-001 9545-008-001 2

Part # 8533-126-001 1/22

Part # 8533-126-001 1/22 a



ST

Accessories

Harnesses | Assemblies

Cabinet &
View |Front Panel

Cylinder, Seals,
Lock & Bearings

Loading | Door
Door

Water Inlet &
Rear Channel

Chassis
& Drain

Electrical
Components

Front Mount Detergent Dispenser

Key Description

9 | Bolt,#10-32x 1 1/4”’SS 9545-012-026

10 | Special Washer, Rubber 8641-222-000

* | Tub Front 9974-012-001 1
11 | Washer-Flat, 1/4 8641-581-018 12
12 | Nut, #10-32UNF 8640-413-002

13 | Spacer Plastic #10x1/2

14 | Soap Dispenser (no lid) 9807-087-001 1
* | Det. Dispenser Mtg Gasket to Tub frnt 9206-425-001 1
15 | Bracket Soap box mounting 9029-122-002 1
16 | Nut Hex Elasticstop #10-32 SS mtg dispenser 8640-413-006 6
17 | Lid Assembly dispenser 9987-104-001 1
18 | Lid screws #10-32x1/2 SS 9545-012-017 2
19 | Softener siphon tube (plastic) 9574-252-002 1
* | Flow resistors 9475-002-003 AR
20 | Washer Dispenser Label Black 8502-745-001 1
* | Kit to Remove Front Soap Dish 9732-353-004 1

Description

Front Panel

9989-683-009

Chemical Injection Only No Front Mount Detergent Dispenser

SS Bracket, Cover Plate

9029-122-003

Kit to Add Front Soap Dish

9732-353-002

@ Part # 8533-126-001 1/22

Notes

Part # 8533-126-001 1/22



Accessories

Harnesses | Assemblies

Cabinet &
View |[Front Panel

Cylinder, Seals,
& Bearings

Rear Channel

t
=]
[=]
a
-
£
<
(1]
(]
-
-}
wd
9
=
(=1
t =
(]
whd
S
o
(7))
()]
(1]
=
(@]

Electrical
Components| & Drain

Rear View Access Part # by Model

Key Description

T-675

T-975

T-1475

1 Drive Motor, 3 Phase (Inverter duty) 9376-308-001 9376-326-002 9376-328-002 1
2 Rod, Motor Mtg 9497-222-004 9497-222-004 9497-222-004 1
* Collar, Shaft (w/set screws) 9076-052-002 2
3] New motor bushing support 9053-082-001 9053-082-001 9053-082-001 2
4 Clamp for motor bushing 8654-117-019 8654-117-019 8654-117-019 2
5 Pulley, Motor 9453-170-003 9453-175-002 9453-175-002 1
* Set Screw 5/16 18-7/8 9545-028-015
* Split TaperBushing (motor pulley) 9053-077-001 9053-077-001 2
* Screw taper bushing 1/4-20x1 9545-018-024 9545-018-024 3
6 Bolt, Eye (1/4”-20x1/2”) 9545-055-001 9545-055-001 9545-055-001 1
* Nut, 1/4 Elastic Stop 8640-414-003 8640-414-003 8640-414-003 1
* Link (open end) 9341-046-001 1
7 Chain (Spring Tension) 9099-012-003 1
Spring, Belt Tension 9534-369-001 9534-369-001 9534-369-001 1
* Bracket Belt Tension 9029-206-001 9029-206-002 1
* Lock Washer, Exttooth, 5/16 8641-582-009
9 Pulley, Driven 9453-173-002 9453-176-006 9453-176-006 1
* Tolerance Ring 9487-234-004 1
* Screw, 5/8"-11 x 2” 9545-060-004 1
* Washer-Flat, 5/8” 8641-582-032 1
* Lockwasher, 5/8” 8641-581-018 1
10 | Bolt, 3/8™-16 x 2" 9545-029-011 9545-029-011 3
11 | Washer, 3/8” 8641-582-003 8641-582-003 3
* Bushing Taperlock (Driven) 9053-078-002 9053-078-002 1
12 | Washer-Flat .675x2-1/2x1/4 8641-581-043 1
13 | Lockwasher-Exttooth, 5/8 8641-582-018 8641-582-018 1
14 | Bolt, 5/8-11x1 1/2 9545-060-001 1
12 | Washer-Flat, .781x2-1/2x1/4 8641-581-044 1
13 | Lockwasher-Exttooth, 3/4 8641-582-020 1
14 | Bolt, 3/4-10-1 1/2 9545-057-004 1
15 | Drive Belt 9040-079-003 9040-079-006 1
15 | Drive Belt 9040-076-005 2
* Panel Assy., Back 9989-567-001 9989-526-001 1
* Panel Assy., Back, Lower 9454-872-001 1
* Panel Assy., Back, Upper 9454-873-001 1
* Screw Panel Mtg.#10Bx1/2” 9545-008-026 9545-008-026 9545-008-026 | AR
* Nut, Spring 8640-399-008 8640-399-008 8640-399-008 | AR
* Screw, To Base-1/4" x 3/4” 9545-030-002 9545-030-002 9545-030-002 | AR
16 | Injection- tube assy 9883-005-001 9883-012-001 9883-011-001 1
* Hose, Injection Tube to Tub 9242-461-001 9242-461-001 9242-461-001 1
* Clamp, Injection Hose 8654-117-014 8654-117-014 8654-117-014 2
* Cap-injectorassembly 0935-127-001 0935-127-001 0935-127-001 1
* Hose-injectionasy,2”diameter 9242-462-001 1
* Clamp-hose 8654-117-008 1
* Clamp-hose,ssworm 8654-117-009 1

Part # 8533-126-001 1/22

15

9
20
15
7
1
5
9 6

Key Description

17

Hose-Overflow

T-675
9242-449-002

T-975
9242-449-003

16

10,11

12,1314

17

19

10,11

9

T-1475
9242-449-005

12,1314

*

Clamp Hose Over Flow

8654-117-018

8654-117-018

8654-117-018

18

Drain Valve

9379-202-001

9379-202-001

9379-202-001

*

Hose, Drain Valve to Tube

9242-464-001

9242-459-001

9242-459-001

*

Clamp

8654-117-014

8654-117-014

8654-117-014

Hose-drainvalve,outlet

9242-457-001

9242-457-001

9242-457-002

19

Drain Tube

9915-124-002

9915-120-004

9915-129-002

20

Hose-Pressure Switch

9242-175-002

9242-175-007

9242-175-004

Clamp Pressure switch Tube

8654-117-015

8654-117-015

8654-117-015

Anchor-wiretie,adhesive

9004-007-001

9004-007-001

9004-007-001

Aol -

Part # 8533-126-001 1/22




Rear Channel Parts Group

Description

T-675

T-975

T-1475

Accessories

Channel Assembly Rear 9947-032-001 9947-052-001 | 9947-029-001 1
2 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
3 * | Nut, Spring 8640-399-008 4
°3 8 3 | Plug, 7/8” 9456-041-006 | 9456-041-006 | 9456-041-006 2
-E § 4 | Bushing, 7/8” 9053-067-002 | 9053-067-002 | 9053-067-002 1
2 5 | Bracket-Terminal Block Assy 9029-265-001 | 9029-326-001 | 9029-265-001 1
w 6 | Screw, 10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
g’i g 7 | Strip-Terminal marker, Power 9558-025-001 | 9558-025-001 | 9558-025-001 1
= g 8 | Terminal Block-Power 9897-033-002 | 9897-033-002 | 9897-033-002 1
s s * | Screw-6ABx3/4 9545-031-010 | 9545-031-010 | 9545-031-010 2
- 9 | Harness-Power Terminal Block 9627-932-001 9627-932-001 | 9627-932-001 1
] T:’ 10 | Terminal Lug, Solderless 8652-134-001 8652-134-001 | 8652-134-001 1
§ E * | Lockwasher-Exttooth, #10 8641-582-006 | 8641-582-006 | 8641-582-006 1
- * | Screw-10-32ttX1x1/2Grn 9545-008-027 | 9545-008-027 | 9545-008-027 1
8 E 11 | Strip-Terminal Marking, Injector 9558-036-001 | 9558-036-001 | 9558-036-001 1
12 | Terminal Block-Injector 9897-032-003 | 9897-032-003 | 9897-032-003 1
§ u;, * | Screw-4Bx5/8ss 9545-053-002 | 9545-053-002 | 9545-053-002 2
xS 13 | Harness-Injection 9627-935-001 9627-935-001 | 9627-935-001 1
s 14 | Label-Warning 8502-639-001 | 8502-639-001 | 8502-639-001 1
qu g 15 | Bushing-Insulated, 3/4” 9053-067-001 1
n c 16 | Bushing-Insulated, 1” 9053-067-004 | 9053-067-004 | 9053-067-004 1
a'; g * | Cover, Terminal Block 9074-267-001 9074-267-001 | 9074-267-001 1
E 0 * | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 1
3 3 17 | Plate-Drive mounting 9982-383-001 | 9452-848-001 | 9452-848-001 1
18 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
* | VFD, MS300, 02 9375-036-015 | 9375-037-003 | 9375-037-004 1
* | VFD Cooling Fan 9189-016-001 | 9189-016-001 | 9189-017-001 1
20 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
* | Cable, Data 9806-023-004 | 9806-023-005 | 9806-023-005 1
* | Clamp, Cable 8654-125-005 | 8654-125-005 | 8654-125-005 1
21 | Plate-Water Valves, Mounting 9452-813-001 9452-814-001 | 9452-814-001 1
2D 22 | Nut, #10-32UNF, 2B 8460-413-002 | 8460-413-002 | 8460-413-002 4
E’ E 23 | Valve-Water, Duel Coil 9379-183-012 | 9379-183-012 | 9379-183-012 2
E -g 24 | Screw #10Bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 4
3 E 25 | Water-Valve, Single Coil 9379-194-001 | 9379-194-001 2
g &" 26 | Screw-Phillips, 4mx0.7x8mm 9545-064-001 | 9545-064-001 4
27 | Shield, Water Valves 9550-194-001 9550-195-001 9550-195-001 1
% 28 | Clip-Push 9083-121-001 3

|
(a) 28 | Clip-Push 9083-122-001 | 9083-121-001 4
L 29 | Cap-Injector Assy 0935-127-001 0935-127-001 0935-127-001 1
_ ﬂ 30 | Clamp 8654-117-014 8654-117-014 8654-117-014 1
g 5 31 | Hose-Suds Overflow 9242-463-004 9242-463-004 | 9242-463-006 1
-IE §_ 32 | Resistors (160 Ohm) 9483-004-003 | 9483-004-003 2
% g * | Resistors (200 Ohm) 9483-004-002 2
O 33 | Screws #10-32x1/2” (Mounting) 9545-008-026 | 9545-008-026 | 9545-008-026 4
34 | Jumper Wires 8220-117-002 8220-117-002 8220-117-002 2

@ Part # 8533-126-001 1/22

36 35

20 28

L

37 23

Description

Vacuum Breaker

25 27

17

18 19

20

9610-001-001

5 32

13

9610-001-001

16 33

9610-001-001

Bracket-Vacuum Breaker

9029-077-001

9029-077-001

9029-266-001

Vacuum Breaker Cap

0935-135-002

0935-135-002

0935-135-002

Screw, 10Bx1/2

9545-008-026

9545-008-026

9545-008-026

Clamp, Vacuum Breaker End

8654-117-014

8654-117-014

8654-117-014

Hose, Vacuum Breaker to Tub Injection Tube

9242-461-001

9242-461-001

9242-461-001

Part # 8533-126-001 1/22




Accessories

Cylinder, Seals & Bearings Part # by Model

Key Description
* | Bearings and Seal Kit 9732-219-007 | 9732-219-007 9732-219-009 1
8 1 | Housing, Bearing- Assembly (items #2-#6) 9803-187-001 | 9803-187-001 9803-209-001 1
o3 i 2 | Housing, Bearing 9241-181-004 | 9241-181-004 9241-195-003 1
_..g £ 3 | Bearing, Front (LARGE) 9036-159-005 | 9036-159-005 9036-162-002 1
X § 4 | Bearing, Rear (SMALL) 9036-159-006 | 9036-159-006 9036-162-001 1
< 5 | Spacer, Bearing 9538-170-001 | 9538-170-001 9538-185-001 1
o § 6 | Ring, Bearing Retainer 9487-238-004 | 9487-238-004 9487-238-004 1
E 8 7 | Tub Assembly 9930-169-001 | 9930-184-003 9930-155-001 1
'§ g 8 | Seal, Small V85A 9532-140-007 | 9532-140-007 1
= 8 | Seal, Small V95A 9532-140-012 1
& ] 9 | Seal, Large V140A 9532-140-008 | 9532-140-008 9532-140-008 1
T E 10 | Ring, Seal Mounting 9950-052-001 | 9950-052-001 9950-062-001 1
=05 11 | Tub Back Ring Seal 9487-266-001 | 9487-266-001 9487-276-001 1
g E Mating Ring Seal 9487-261-004 | 9487-261-004 9487-261-005 1
= 12 | Bolt, Tub End of Bearing Housing (7/16-14x1), Bolt from inside Tub | 9545-059-004 | 9545-059-004 9545-059-004 6
- 3 13 | Washer, Flat 8641-581-034 | 8641-581-034 8641-581-034 6
g g 14 | Screw-Hex Cap, 3/4”-10 x 3” (Bearing Housing to Frame) 9545-057-002 | 9545-057-002 6
14 | Screw-Hex Cap, 7/8”-10 x 3” (Bearing Housing to Frame) 9545-066-001 6
% 7 15 | Washers Spherical 3/4 (Male half) (Bearing Housing to Frame) 8641-588-001 | 8641-588-001 6

@ £

_E; 5 15 | Washers Spherical 7/8 (Male half) (Bearing Housing to Frame) 8641-588-003 6
é?g 16 | Washers Spherical 3/4 (Female half) (Bearing Housing to Frame) 8641-588-002 | 8641-588-002 6
O 16 | Washers Spherical 7/8 (Female half) (Bearing Housing to Frame) 8641-588-004 6
17 | Nut 3/4”-10 (Bearing Housing to Frame) 8640-418-003 | 8640-418-003 6
8 S 17 | Nut 7/87-9 (Bearing Housing to Frame 8640-437-001 6
18 | Pulley, Driven 9453-173-002 | 9453-176-006 9453-176-006 1
g‘ - * | Tolerance Ring 9487-234-004 1
ﬁ 8 * | Screw, 5/8”-11 x 2” 9545-060-004 1
3 a * | Washer-Flat, 5/8” 8641-581-032 1
&G * | Washer-Flat, 5/8” 8641-582-018 1
E E 19 | Bolt, 3/8”-16 x 2” 9545-029-011 9545-029-011 3
'f_:' g 20 | Washer, 3/8” 8641-582-003 8641-582-003 3
a', 8 21 | Bushing Taperlock (Driven & Large 9053-078-002 9053-078-002 1
§ g 22 | Washer-Flat .675x2-1/2x1/4 8641-581-043 1

Lockwasher-Exttooth, 5/8

8641-582-018

-

Bolt, 5/8-11x1 1/2

9545-060-001

Chassis
& Drain
N

Washer-Flat, .781x2-1/2x1/4

8641-581-044

Lockwasher-Exttooth, 3/4

8641-582-020

Bolt, 3/4-10-1 1/2

9545-057-004

Tub & Cylinder Assy

9869-035-004

9869-027-006

9869-026-001

Electrical
Components

Control

@ Part # 8533-126-001 1/22

14,1516,17

Key Description

Cylinder Assy

21,22,23,24

9848-145-001

9848-172-001

9848-141-001 1

Tub Front

9974-014-002

9974-019-002

9974-012-001 1

Gasket, Tub Front

9206-421-004

9206-421-002

9206-421-003

Ring Assy, Tub Mtg-Front Clamp

9950-063-001

9950-055-001

Bolt, Top Front Ring 3/8”-16 x 3”

9545-029-009

9545-029-009

9545-029-009

Nut 3/8”-16

8640-415-001

8640-415-001

1
9950-061-001 1
1
1

8640-415-001

Part # 8533-126-001 1/22



Kits & Accessories

Assemblies

Wiring
Harnesses

33

Cabinet &
Front Panel

View

Rear

& Bearings

~
]
[}
()]
(7))

-
()]
©
£

=
O

Door Lock Assembly (All Models)

12

21

20

13

18

Gear Motor Door Lock Assembly

Key Description

*

Actuator Assembly (Includes 1-10, Rod NOT included)

T-675
9892-015-003

T-975
9892-015-003

T-1475
9892-015-003

1

Screw - hxwshdsl, 10-24 - 1.25f, ctd

9545-046-007

9545-046-007

9545-046-007

-
o

Cross Recessed Pan Hd Tapping screw

9545-031-011

9545-031-011

9545-031-011

Screw -Hxwshrhdslsems, 6-32 x 3/16

9545-044-003

9545-044-003

9545-044-003

Motor & Gear Assembly 120v

9914-137-015

9914-137-015

9914-137-015

Spring - Extension

9534-350-001

9534-350-001

9534-350-001

Thermoactuator - Door Lock Relay 24v

9586-001-003

9586-001-003

9586-001-003

Arm - Door Lock

9001-063-001

9001-063-001

9001-063-001

Spacer, Plastic

9538-157-021

9538-157-021

9538-157-021

Bracket Slide Lock

9029-204-001

9029-204-001

9029-204-001

Bracket Assy, Slide - Unlock

9985-189-001

9985-189-001

9985-189-001

= IN|w|dM|lO|O|N]|®]|©

Bracket Assy, Slide - Unlock

9985-190-001

9985-190-001

9985-190-001

v 3
\ )
15 \
SN N
° O
\ 22
8 6
1

Key Description All Models QTY
14 | Ring, Retaining 9487-200-005 1
15 | Washer 8641-581-031 1
16 | Switch, Latching Sensing 9539-461-008 1
17 | Shield, Switch 9550-169-003 3
18 | Screw 4-40 x 5/8” 9545-020-001 2
18 | Nut, Twin 4-40 8640-401-001 1
19 | Switch, Locking Sensing 9539-461-007 2
20 | Actuator, Switch Locking 9008-006-003 1
21 | Screw 4-40x 1 1/8” 9545-020-003 2
21 | Nut, Twin 4-40 8640-401-001 1
* | Spacer Sensor 9538-182-001 *
22 | Pin, Dowel (for door cam) 9451-181-004 1
* | Shim, Door Lock, Thin 9552-037-001 | AR

*

Rod, Door Lock

9497-225-017

9497-225-015

9497-225-016

1
4
4
6
1
1
2
1
4
1
1
1
1

1"
— Key Description All Models QTY
f 2 33 | Lock Assy, Complete (#1-22) | 9885-031-001 1
% £ (includes #1 thru #22)
: 5 1 | Plate Assy, Door Lock 9982-346-001 1
% § 2 | Washer, Flat (SS or Brass) | 8641-581-030 1
; [ 3 | Actuator, Latching Switch 9008-005-001 1
“w e 4 | Pawl, Locking 9450-003-002 1
g 'E 5 | Washer, Spring 8641-569-003 1
_‘=° (a] 6 | Ring, Retaining 9487-200-004 1
O 7 | Bracket Switch 9029-163-001 1
_ 2 8 | Nut, Hex 10-32 UNF 8640-413-002 2
§ § 9 | Spring, Actuating 9534-364-002 1
43 g_ 10 | Screw, Hx. 10-32x 1" 9545-012-020 1
ul.)l g 11 | Nut, Elastic Stop 10-32 8640-413-004 2
O 12 | Spring, Return 9534-364-001 2
13 | Pin, Guide 9451-193-001 1

Screw, Lock mtg 1/4”-20 x 3/4”

9545-018-014

Lockwasher 1/4” Ext tooth

8641-582-007

Door Stud Pin, 3/16” x 3/4”

9451-181-004

@ Part # 8533-126-001 1/22

Part # 8533-126-001 1/22




Accessories

Cabinet &
Front Panel

Cylinder, Seals,

3
e
9
(=
(=]
S
()]
)
s
1
()]
()]
[}
=
o

Electrical
Components| & Drain

Harnesses | Assemblies

View

& Bearings

Rear Channel

Large Door & Hinge Group

Description

Door Hinge Assembly (mounts to tub front)

9955-030-001

9955-031-001

9955-031-001

Door Assembly Complete

9960-309-001

9960-310-001

9960-310-001

Door Ring 180 degree large hinge

9487-265-002

9487-275-001

9487-275-001

Door Gasket

9206-419-001

9206-431-001

9206-431-001

Door Glass Window

9635-016-001

9635-020-001

9635-020-001

Wireasy-blu (Door Close Switch)

8220-063-047

8220-063-049

8220-063-051

Wireasy-blu/wht (Door Close Switch)

8220-063-048

8220-063-050

8220-063-052

Switch, Door Hinge Close (Plunger)

9539-492-001

9539-492-001

9539-492-001

Top Door Hinge Leaf (No pin)

9845-008-001

9845-006-001

9845-006-001

Bottom Door Hinge Leaf

9845-005-002

9845-007-001

9845-007-001

Thrd Form Screw, Door Mtg 5/16” x 5/8”

9545-056-002

Thrd Form Screw, Door Mtg 5/16” x 5/8”

9545-056-002

9545-056-002

Screw, Loading Door Hinge Mtg - 5/16-18 x 3/4

9545-014-009

9545-014-013

9545-014-013

Shim Large door

9552-043-001

9552-043-001

9552-043-001

Shim-loaddoorhinge(thin)

9552-036-001

alalwla]lwlal=alal=alalalal=al=a]-

@ Part # 8533-126-001 1/22

10

Description
Shaft Assembly (includes 11-13)

9913-136-001

9913-136-001

9913-136-001

1

Shaft, Door Locking

9537-195-002

9537-195-002

9537-195-002

12

Cam, Locking

9095-051-001

9095-051-001

9095-051-001

13

Pin, Groove (1 1/4)

9451-181-005

9451-181-005

9451-181-005

14

Pin, Groove (3/4)

9451-181-004

9451-181-004

9451-181-004

15

Spring, Lock Cam

9534-360-002

9534-360-002

9534-360-002

16

Handle, Door

9244-091-001

9244-091-001

9244-091-001

17

Pin, Door Handle (groove)

9451-181-005

9451-181-005

9451-181-005

Alalalmalal—a]) -~

Part # 8533-126-001 1/22




Accessories

Key

Water Inlet Part # by Model

Description

T-1475

A | Injector Assembly 9883-005-001 9883-012-001 | 9885-011-001

3 1 | Valve, Water Inlet (dual outlet) (see Water Inlet Valve Break- 9379-183-012 9379-183-012 | 9379-183-012 2
. i down for individual parts)
nE * | Screw, Valve Mtg 9545-008-026 9545-008-026 | 9545-008-026
2 § 2 | Valve Water Inlet (single outlet) 9379-194-001 | 9379-194-001

< * | Screw, Valve M4x0.7x8mm 9495-064-001 | 9545-064-001
- § 3 | Clamp-Water Valves 8654-117-015 8654-117-008 | 8654-117-008 AR
E g * | Shield over Water Valves Plastic 9550-194-001 9550-195-001 | 9550-195-001 1
'§ g * Clip-Push 9083-121-001 &

T * | Clip-Push 9083-121-001 | 9083-121-001 4
g T 4 | Vacuum Breaker 9610-001-001 9610-001-001 | 9610-001-001 1
- g 5 | Bracket, Vacuum Breaker 9029-077-001 9029-077-001 | 9029-266-001 1
.GE’ ?_', * | Screw 9545-008-026 9545-008-026 | 9545-008-026 4
% g 6 | New Front Mount Soap Box, 2 port 9807-087-001 1
© ': 7 | Fitting, Cross 8615-118-001

2 * | Clamp, Vacuum Breaker End 8654-117-014 8654-117-014 | 8654-117-014 1

-g 9 | Hose, Vacuum Breaker to Tub Injection Tube 9242-461-001 9242-461-001 | 9242-461-001 1

10 | Flow resistor 9475-002-002 9475-002-002 | 9475-002-002 2

) 11 | 1/2 inch hose, cut to length 9242-453-001 9242-453-001 | 9242-453-001 AR
§ § 12 | 7/8 inch hose, cut to length 9242-466-001 | 9242-466-001 AR
o 'E * | Clamp, Hose 8654-117-017
% g 13 | Flow resistor 9475-002-002 | 9475-002-003
E ] * | Tub Fill Inlet Cap 0935-135-002 0935-135-002 | 0935-135-002 AR
o 14 | Plate-Water Valves, Mounting 9452-813-001 9452-814-001 | 9452-814-001 1

D
N

OO ?@ ©

Vacuum Breaker

Tub Inlet —[ ]—

Tub Inlet

Top Soap Dish

Top Soap Dish
>

Top Soap Box Design

Front Soap Dish

Top Soap Box 4 Valve Design New Front Soap Box Design

@ Part # 8533-126-001 1/22 Part # 8533-126-001 1/22



Accessories

Water Inlet Valve Breakdown Part # by Model

)
2
<5
2 E
¥ 9
7]
<
Q
(=) 7}
cu
= 2
S5
==
< 2
1,;; 8 1 5 5 4
—
§ S Key Description T-675 T-975 T-1475
1=
L. * | Valve, Water Inlet (includes 1 thru 6) 9379-183-012 9379-183-012 9379-183-012
=3 1 | Screen, Inlet end of valve 9555-056-001 9555-056-001 9555-056-001
]
g g 2 | Coil Assy., 120 V Invensys 9089-017-001 9089-017-001 9089-017-001

* | Diaphragm Invensys (EPDM)

9118-049-001

9118-049-001

9118-049-001

* | Diaphragm Invensys (Viton)

9118-049-002

9118-049-002

9118-049-002

Diaphragm Invensys (EPDM NSF)

9118-049-003

9118-049-003

9118-049-003

9211-021-002

9211-021-002

9211-021-002

Armature Invensys

9015-008-001

9015-008-001

9015-008-001

& Bearings

3
4 | Guide, Solenoid Invensys
5
6

Spring, Armature Invensys

9534-298-001

9534-298-001

9534-298-001

NININININININININ

Cylinder, Seals,
[WoTol '¢

Door

Door

Water Inlet & | Loading
Rear Channel

Key Description

* | Single Coil Water Valve Mueller

9379-194-001

9379-194-001

1 | Valve Water Body Complete
(no coil)

9379-194-002

9379-194-002

Diaphragm Mueller

9118-055-001

9118-055-001

Filter Mueller

9183-046-001

9183-046-001

Coil Mueller

9089-051-001

9089-051-001

A=
% ©
o ptional Water Valve
O o3
[
] ";:' Key Description T-675 T-975 T-1475 QTY
‘:" g * | Dual Coil Water Valve Mueller 9379-192-001 | 9379-192-001 | 9379-192-001 1
g g. 7 | Valve Water Body Complete(no coil) 9379-192-002 | 9379-192-002 | 9379-192-002 1
[Tl 8 | Diaphragm Mueller 9118-054-001 | 9118-054-001 | 9118-054-001 2
o 9 | Filter Mueller 9183-046-001 | 9183-046-001 | 9183-046-001 2
§ ojl 10 | Coil Mueller 9089-051-001 | 9089-051-001 | 9089-051-001 2
g l=U 11 | Diaphragm Assembly Mueller Includes 9785-001-001 | 9785-001-001 | 9785-001-001 2
o
o

@ Part # 8533-126-001 1/22

Part # 8533-126-001 1/22 E




Accessories

Cabinet &
View |Front Panel

w
(1]
()]
[7)]
-
()]
<
=
>
(&)

Water Inlet &
Rear Channel

Electrical
Components| & Drain

@ Part # 8533-126-001 1/22

Assemblies

Harnesses

& Bearings

Notes

Drain Valve Group Part # by Model

Key Description

1

Valve, Drain (includes #2 thru #11

Part Number Qty

9379-202-001

2 Body, Valve (w/ball) 9064-072-001 1
& Motor & Gear Train (complete) 9914-137-023 1
4 Plate, Motor Mtg 9452-538-001 1
5 Screw 8639-994-001 1
6 Spring, Drive 9534-339-001 1
7 Screw 9545-054-001 1
8 Screw 9545-054-002 1
9 Seal, V Packer 9532-134-001 1
10 | Washer 8641-584-001 1
11 Pin, Main Drive 9451-196-001 1
* Plate (spacers needed for replacement motor mtg. plate) 9538-149-001 1
12 | Kit - Seal Replacement 9732-327-001 1

Part # 8533-126-001 1/22



Wiring Kits & Accessories
Assemblies

Harnesses

Cabinet &
View |Front Panel

w
(1]
()]
(7]
-
()]
<
=
>
(&)

Water Inlet &
Rear Channel

Electrical
Components| & Drain

& Bearings

Chassis and Drain Part # by Model

Key Description

T-1475

1 | Base Assy,Frame 9945-143-002 | 9945-155-002 | 9945-133-002 1
2 | Outer Tub Assy. 9930-169-001 9930-158-001 | 9930-155-001 1
* | Tub & Cylinder Assy. 9869-035-004 | 9869-027-004 | 9869-026-001 1
3 | Tub Front 9974-014-002 | 9974-011-001 | 9974-012-001 1
* | Gasket, Tub Front 9206-421-004 | 9206-421-002 | 9206-421-003 1
4 | Ring Assy, Tub Mtg-Front Clamp 9950-063-001 | 9950-055-001 | 9950-061-001 1
5 | Bolt, Top Front Ring 3/8”-16 x 3” 9545-029-009 | 9545-029-009 | 9545-029-009 1
6 | Nut 3/8"-16 8640-415-001 | 8640-415-001 | 8640-415-001 1
7 | Bolt, 1/2” -13 x 2" Tub feet to base 9545-017-013 | 9545-017-013 | 9545-017-013 2
8 | Nut, Wizloc 1/2” x 13 8640-417-005 | 8640-417-005 | 8640-417-005 2
9 | Washer, Flat 1/2” 8641-581-026 | 8641-581-026 | 8641-581-026 2
10 | Hose, Tub to Drain Valve 9242-464-001 | 9242-459-001 | 9242-459-001 1
11 | Clamp, Hose (Tub to Drain Valve) 8654-117-014 8654-117-014 | 8654-117-008 2
12 | Valve, Drain 9379-202-001 9379-202-001 | 9379-202-001 1
* | Screw, Valve to Base 1/4ABx3/4 9545-030-002 | 9545-030-002 | 9545-030-002 2
* | Washer, Flat 1/4 8641-581-018 8641-581-018 | 8641-581-018 2
13 | Hose, Drain Valve to Tube 9242-457-001 9242-457-001 | 9242-457-002 1
* | Clamp, Hose (Drain Valve to Tube) 8654-117-014 8654-117-014 | 8654-117-014 2
14 | Tube Assy, Drain 9915-124-002 | 9915-120-004 | 9915-129-002 1
15 | Clamp, Hose (Tube to Frame Bracket) 8654-117-014 8654-117-014 | 8654-117-014 1
* | Bracket, Drain Tube 9029-162-002 1
* | Screw Tube (Bracket to Base 1/4Bx3/4) 9545-030-002 | 9545-030-002 | 9545-030-002 2
16 | Hose, Overflow Tub To Drain Tube 9242-449-002 | 9242-449-003 | 9242-449-005 1
* | Clamp, Hose 8654-117-018 8654-117-018 | 8654-117-018 2
17 | Tube, Suds overflow 9242-463-004 | 9242-463-004 | 9242-463-006 1
* | Clamp, Hose 8654-117-008 8654-117-008 | 8654-117-008 2
18 | Hose, Pressure switch 9242-175-002 9242-175-007 | 9242-175-004 1
* | Clamp, Hose 8654-117-015 8654-117-015 | 8654-117-015 1
* | Anchor-wiretie,adhesive 9004-007-001 | 9004-007-001 | 9004-007-001 1
* | Strap-tie,adjustableratchet 9544-040-001 | 9544-040-001 | 9544-040-001 1
19 | Bracket-switch,prox 9029-309-001 | 9029-309-001 | 9029-309-001 1
* | Washer-flat 8641-581-040 | 8641-581-040 | 8641-581-040 1
* | Screw-hxcap,5/8-11x3/4 9545-060-005 | 9545-060-005 | 9545-060-005 1
20 | Switch-prox,18mm,shld,60" 9539-498-001 | 9539-498-001 | 9539-498-001 1
21 | Sensorassembly-thermistor,10k 9501-005-002 | 9501-005-002 | 9501-005-002 1
* | Sealer-pipe 8538-132-000 | 8538-132-000 | 8538-132-000 1

@ Part # 8533-126-001 1/22

Part # 8533-126-001 1/22



Accessories

Cabinet &
View |Front Panel

Cylinder, Seals,

Water Inlet &
Rear Channel

Electrical
Components| & Drain

Assemblies

Harnesses

& Bearings

Key Description

Contrlsasy-trgh, opl,60hz

9857-243-001

9857-268-001

9857-246-001

Troughassy-control

9839-019-001

9839-019-001

9839-019-001

Transformer-dualsecondary

8711-017-001

8711-017-001

8711-017-001

Screw-hxwshrhdundct,#10bx1/2

9545-008-026

9545-008-026

9545-008-026

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Terminalblockassembly-power

9897-026-005

9897-026-005

9897-026-005

Screw-panhdcr,#8abx1/2

9545-045-012

9545-045-012

9545-045-012

Wiringharn-ctrl,graph,can,wshr

9627-922-002

9627-922-002

9627-922-002

Pcbassy-maincontrol

9799-027-001

9799-027-001

9799-027-001

Pcbassy-relay

9799-028-001

9799-028-001

9799-028-001

() SN SN (NG (VN NG NG N Y [N

Screw-hxwshrhdundct,#10bx1/2

9545-008-026

9545-008-026

9545-008-026

-
N

Wiringharnes-main,t-650-1450

9627-933-001

9627-933-001

9627-933-001

Wiringharness-chemical,v2.0wshr

9627-927-001

9627-927-001

9627-927-001

Wireasy, 2.0, Model Jumper

8220-158-031

8220-158-032

8220-158-033

Wiringharness-drsw/vfd,stp

9627-928-001

9627-928-001

9627-928-003

Clamp-cable,3/16"

8654-125-005

8654-125-005

8654-125-005

Screw-hxwshrhd,8bx1/4

9545-045-001

9545-045-001

9545-045-001

Wiringharness-cntrl/relay,v2.0

9627-921-001

9627-921-001

9627-921-001

Wireasy-jumper,v2.0,relaypcb

8220-159-005

8220-159-005

8220-159-005

Wireasy-jumper,v2.0,relaypcb

8220-159-006

8220-159-006

8220-159-006

Screw-hxwsrhdsl,10-32ttx1/2 grn

9545-008-027

9545-008-027

9545-008-027

Lockwasher #10

8641-582-006

8641-582-006

8641-582-006

Standoff-twistlok

9527-002-002

9527-002-
002 1

9527-002-002

alnoln]lalaln]lalalalalal=a

Sensorassy-pressure,2level

9732-315-001

9732-315-001

9732-315-001

Support-pcb,3/8",edge Holding

9548-285-001

9548-285-001

9548-285-001

Wiringharness-ps,t-650-1450

9627-926-001

9627-952-002

9627-926-001

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

Wireasy-wht/org,9"

8220-062-053

8220-062-053

8220-062-053

Fuseholderassembly

9200-001-002

9200-001-002

9200-001-002

Fuse-2a,slow,1/4x1-1/4

8636-018-005

8636-018-005

8636-018-005

Fuse-1.5a,fast,1/4x1-1/4

8636-018-001

8636-018-001

8636-018-001

Label-fuse,2a

8502-716-002

8502-716-003

8502-716-002

Label-fuse,1.5a

8502-716-001

8502-716-001

8502-716-001

Wireasy-red,71/2"

8220-062-059

8220-062-059

8220-062-059

Wireasy-org,71/2"

8220-062-052

8220-062-052

8220-062-052

Label-waterlevelsettings,opl

8502-775-001

8502-775-001

8502-775-001

Elecperiph-powersupply,12v

9150-054-001

9150-054-001

9150-054-001

Screw-pnhdcr,6bx3/8

9545-031-005

9545-031-005

9545-031-005

Wiringharness-pwrsup,v2.0wshr

9627-923-001

9627-923-001

9627-923-001

Wiringharness-thermist,v2.0wsh

9627-930-001

9627-930-001

9627-930-001

Screw-hxwshrhdundct,#10bx1/2

9545-008-026

9545-008-026

9545-008-026

Standoff-wiresaddlew/arrowhead

9527-007-001

9527-007-001

Support,Trough

9081-171-001

9081-172-001

9081-173-001

Channel-trough,mtg

9081-188-001

9081-155-001

Angle-support,trough

9003-368-001

alalalaloalalalmlalalmidli=alalalaldlalalals] =~

* | Screw-hxwshdsl,10bx1/4 9545-008-001 | 9545-008-001 | 9545-008-001 2
* | Plate-wireclips 9452-823-001 1
* | Screw-hxwshrhdundct,#10bx1/2 9545-008-026 | 9545-008-026 | 9545-008-026 | AR

Assembly, Vibration Sensor (includes sensor, bracket, &

hardware)

9501-012-002

9501-012-002

9501-012-002

N

@ Part # 8533-126-001 1/22

Electrical Components - Top Compartment

i
I
F

|
|

(oo}

16

13

14

17

19

18

19

Part # 8533-126-001 1/22




Cylinder, Seals,| Rear | Cabinet& | Wiring Kits & | Accessories

Door

Water Inlet & | Loading

Chassis

Electrical

y Description

Panel Control Assembly(panel only)

9989-599-001

9989-600-001

T-1475
9989-601-001

Control Panel Part # by Model

Screw-Hxwshrhdundct #10Bx 1/2”(Control Panel To side 9545-008-026 | 9545-008-026 | 9545-008-026 4
Panel)
" Plate -Latch, Top 9452-625-001 | 9452-625-001 | 9452-625-001 | AR
g Nut Hexkeps #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 | AR
'g Post-locator,top 9467-024-001
3 Nut-hexkeps,#6-32 8640-411-003
7]
< Locator Panel 9355-001-001 | 9355-001-001 | 9355-001-001 | AR
% Screw FillHDCR 10Bx1/2” Guide 9545-008-023 | 9545-008-023 | 9545-008-023 | AR
7 Shield, PCB 9550-184-001 | 9550-184-001 | 9550-184-001 1
Q
£ Nut, #8-32 8640-412-005 | 8640-412-005 | 8640-412-005 3
£ > | Button-control,2.0,0pl 9035-063-001 | 9035-063-001 | 9035-063-001 1
s | Window-display,lcd(w/gasket) 9635-021-002 | 9635-021-002 | 9635-021-002 1
Q
% } | Contrlassy-display,2.0,opl,wsh 9857-230-003 | 9857-230-003 | 9857-230-003 1
-B | Nut-hexkeps,#6-32 8640-411-003 | 8640-411-003 | 8640-411-003 4
whd
g 5 | Cableassy-usb,snapin 9806-024-001 | 9806-024-001 | 9806-024-001 1
i Wiringharness-doorlock 9627-936-003 | 9627-936-001 | 9627-936-004 1
2 Harness, P5/Pressure Switch 9627-926-001 | 9627-926-001 | 9627-926-001 1
.g Kit-Emergency Stop, O-Series (includes #X, #Y) 9732-223-004 | 9732-223-004 | 9732-223-004 1
" | Button-emergencystop,w/latch 9035-061-002 | 9035-061-002 | 9035-061-002 1
3 | Spacer-pcb,#8x1/8 9538-157-005 | 9538-157-005 | 9538-157-005 2
a ) | Plate-mounting,stopbutton 9452-725-001 9452-725-001 | 9452-725-001 1
o
'E 0 | Nut-hexkeps,#8-32 8640-412-005 | 8640-412-005 | 8640-412-005 2
g 1 | Switch-contactblock,dpst,nc 9539-499-001 | 9539-499-001 | 9539-499-001 1
.3l | Nameplate,Control Panel (one piece) Black 9412-243-001 9412-245-001 | 9412-246-001 1
2 | Motor Ass’y, Door Locking (see Door Lock Group for parts 9892-015-003 | 9892-015-003 | 9892-015-003 1
breakdown)
=
8 3 | Thermoactuator - 24VAC 9586-001-003 | 9586-001-003 | 9586-001-003 2
e+ | Hex Nuts (mounting Door Lockassy. to control panel) 8640-412-005 | 8640-412-005 | 8640-412-005 4
5 | Nut-Spring 8640-399-008 | 8640-399-008 | 8640-399-008 2
‘5 6 | Screw, #10B x 1/2 9545-008-026 | 9545-008-026 | 9545-008-026 2
8 Anchor-wiretie,adhesive 9004-007-001 | 9004-007-001 | 9004-007-001 2
Strap-tie,adjustableratchet 9544-040-001 | 9544-040-001 | 9544-040-001 2
g 7 | Doorlockassembly-complete 9885-024-001 | 9885-024-001 | 9885-024-001 1
g Shim-doorlock,thin 9552-037-001 9552-037-001 | 9552-037-001 3
5 Screw-hxhdcap,1/4-20x3/4 9545-018-014 | 9545-018-014 | 9545-018-014 3
l‘E Lockwasher-exttooth,1/4 8641-582-007 | 8641-582-007 | 8641-582-007 3
g 8 | Rod-pull,doorlock 9497-225-017 | 9497-225-015 | 9497-225-016 1
=
()
|
(a]
]
18
()]
whed
c
()]
c
o
Qo
£
o
O
] 17
c
C
o

@ Part # 8533-126-001 1/22

Part # 8533-126-001 1/22



Accessories

8514-290-001

8514-290-001

Labels and Diagrams All O-Series Models

T-1475
8514-290-001

9507-011-001

9507-004-001

9507-012-001

9508-011-001

9508-004-001

9508-012-001

Notes

8507-448-001

8507-448-001

8507-448-001

8507-268-001

8507-268-001

8507-268-001

8507-449-001

8507-449-001

8507-449-001

8507-300-001

8507-300-001

8507-300-001

8502-639-001

8502-639-001

8502-639-001

8502-760-001

8502-760-001

8502-760-001

8502-670-001

8502-670-001

8502-670-001

8502-614-004

8502-614-004

8502-614-004

8502-757-001

8502-757-001

8502-757-001

8502-759-001

8502-759-001

8502-759-001

8502-619-004

8502-619-003

8502-619-008

8502-761-001

8502-761-001

8502-761-001

8502-776-001

8502-776-001

8502-776-001

8502-653-001

8502-653-001

8502-653-001

8502-666-001

8502-666-001

8502-666-001

8502-669-002

8502-669-002

8502-669-002

8502-745-001

Description
* Operators Manual

7 Wiringlabel-diagram/inform

()]
] f Wiringlabel-schematic
nE Instruct-washerinstall
v U
X % Instructions-chemicalhoseinstl

< Instruct-transformerconn,60hz
- 8 Card-warranty(dexter)

"]
] Label-warning
L=
§ E Label-keeppanelinplace

(]

a5 Labels-blank,sets of 4

— Label-warning,high voltage
32 . :
.a.)p © Label-warning,door opening,blk
£ ?_', Label-warning,risk of injury,blk
2 c - - -
8 <) Label-fusing&installation

L™

L. Label-warning/notice,washer
= 3 Label-connections,injection
[}
0.9 Label-instruc,chemicalinstall
x>

Label-injectorassembly

£ Label-blank,oneacross(carton)
c n -
Q O Label-dispenser,black
n £
‘: P
g g
=4
;ea
S 1
5 [
S%
als

Loading
Door

Risk of Injury Label

Water Inlet &
Rear Channel

Chassis

Electrical
Components| & Drain

Panel

Top Dispenser Label Front Soap
Dish

Door Label

@ Part # 8533-126-001 1/22

Part # 8533-126-001 1/22




NIO@IIO_M,\P|>O¢N|@ON DILYINIHOS HOLIAS NOILYHEIA

JOLSINYIHL
3IANA A ‘SNId SS3MdX3 14O g1 OF SNOLLNE = SN ng
4d100-950-8056 N/d CICRVIS) e >
yr S-2ir PRGN _f N x q3A/N4
T33/IHR asn 80d [y @2
AY1dSIa & mE @ 5
T39/IAA e N9g/a39 E o [ 1 ﬁ 2 [c
A0L0A < o D
o0 S £ || = AR Nag AN 2
= 2 or 8 [FF SING/NT c
ZW_H/ u 8d WD ler & [FE wunT pos
] W SOIHdV9 3 =8 JaAel N 2 IETHF om0
T38/IHR QE?B« m S «-3_,_.5.._?3_. W o T39/078 T59/n1E et
3 i =N *
m up.,_‘m_\m z | — m JOLYIINNNY /e © HILIMS TR
— T | ST T STAT T &| GawoLv w00
® ] R N9 R . 3 e
m Y 3| [ M oqaer V-1 ol e TS A
Ry S
< o —e
R AR T
z HILIAS o
(()) T3d7 1M I NG /03 ERDW 120 a3 T HOLIAS
= el =T 3007 000 3S070 A000 & anion ()
¥3LYA @00 y HOLIAS
O =51 @307 3000
3/ LHA S OIA/GR L b S-NIragAa2T  nid n1g SLLYM 001
S 24 IATWA - |mv_ aS7 TOW SWHO 002
O J3LYA €100 —eHHo d w _zm by g
Ga/1im vy L9703 |_§ S 3 Crclnor el
L T IATA SO fo -
~ ¥ILUAM LOH ¥ T Haa SR
[ Yo
T3/ e g/aa Yol ddafaia] & ) P @52 A ek KLLYA 001 -
~ 24 IANTWA 3 e FE R EIVATT ._%.|._H._<E> IAINT SWHO 002 &
LI L0 |EESTT) “ax/oent] NOLINE JBis xw T sonznozs W 3
m YOOINN e TaviwA VA r
VA ARRINIIN o# N_Eézsuzmu_ﬁ err er G8Y-SY [ /i K
— ]
O aanaios 0183 = 8 o 90/ LHA KW\./_\ N3D/DdD m\vml A - ® TIA/NED
N- i - ol e oo T4 30LYNLIVONIIHL Iy = = |® vn sn o W3LSAS
(e} o 200s I00 - cHY OF IRIASS TV gy L = 2 s Trer ol il 3010w
o SIS b v v i Ty gl EE TIR/NED _
- T | g (ATND HA ©
N 8 "N/ D G4l m
%V_T 5 v BRIIVARE:
Ve et < & e
W VAME7VAYS) A § o Naa/ 1
T L o g ° TIA/NYD N
9| @ s \ans | uAora-se2) EY 2
IR e s gty g . ME/IAM  aND|  wImod | o v_m._ - _
Tt H Il e IR i e e N
v IAREA Wa2 10H z| P
/M| 0O *—
souaIne  emrrze ot | (8 9 % A NN N T
TNOIS ¥ ~ oo ® *50 A & & L. %
NOLLOITNE 578 e % A2 3sn3 2| § l_%4m = TE e ?
Sl 5| | oan/iAm WO VAP J80/1AN 37 1AR o
1TTN/RED \s02 00/ 2 2
Wid *TIF/IAR 9=br L hT 3d71HA M= 3
a3 o T/ T 2
P27 I |
2| muszw_auw m
WOJ~A0eT a34/1HM WOJ_A021 APy AT N
AG2T 02T L _lmEn D¥LNDD
FIVNSILY
X = =XZO™ T =" XSLIONM
3AIMA JA ‘SNTd SSIMdX3 14O &1 OF ¢ ¢
44L00-950—L056 N/d ZHO9 In_m\_ NO¥¢ — 80¢ AVHOVIA ONIHIM
ST q LR 8 R B 0§ NJ
0078 TYNINY3L NOILO3CNI NOISINYIHL "~ “
NOD L 2 £ ¥ S 9 L 8 6 0L - _l
1llllllllllllllllllllllll.. N BN B N NN B B N N B . IJ “
“ a a _ .
e’ e B
= _s- =l e H :
HOLINS NOLLYAEIA “ = o " 1
- - - UDLVIINNNNY
— _ i
1 asn
1
o — 1 P nm nm__w_% Ewm____ _% _h_r%.._: “ “ 80d SOHdV¥9 em.ﬁ
o)) r 1d Tld  89d T0MINOD g " ' us B
a 1 £ 1
- — l-l_ NOOTNN/WAVN | HAUSYA | Lv3H-3/33M078 | ¥007/11v3H | aih “ -
(M) w 1 0078 WAL 07 — = == " "
SOo8 78 .mm w0zl _ IW3L VAV ol o |l wll o o
O TINEIL i30S j@; 13k ={lojg slo oo g oy | Pl
E SHOLSISH I | wHO) o () ©) o 1
S 1 8 0|Q|o 0|Q|o 3 Sid 1 1
N ? 1L o [o Ol O i g ng 11
Z 1 A O %u TR =10l O T 1 1
\ 1™ 1012 yfOf Tl AN i
1 A" _.i-om__ O} fow o ol Hleffem | i LI
B Ig m 1 _| i L e m " 1
X Hn = = p - 1o
{@] 1 | [ o @/am 1 ﬁ 1 1
N R | 3] 11
1 o 1
o 1 2ok > ¥ 1
N - 3 —_— " “
" m“m EEEE e HH L .
1 ~ 8| “ " 2
A
(o[t [ ][] ]
: N o 1 e I
| E B L r
“ N1ddnS ¥IMOd 9NZ N WK SN SO N S e 0l " “ g:ﬁ:
o o o 0010 83d AR _% 11
[ |
HONoYL b K 1
T04INOD RERE B .
4 1
1
1
i
1
T
1

|[ued Juold| MIIA sbulieag 3 oo J00q | [ouuey) teay | uleiqg @ |[syusuodwo)| [Pued
3 JouIqed ‘sjeas “1apuljAd| ioog | Buipeot| B I9JUI 193eM | SIsseyD | [edLIOd] | [043u0)

Part # 8533-126-001 1/22

@ Part # 8533-126-001 1/22



X —XZO™Z}="XSLEONM

3IN¥A A ‘SNd SS3WAX3 10 81 09 3 3
¥4d100-090-£06 N/d /HO% Igm\ﬁ ANO¥¢ — 80¢ NVHOVIA ONIIIM
N
o
3
1 1 o
Y0018 TYNIAYIL NOILOIPNI I NOLING dOLS AJVIIXNY 1 M“_w
1 I 1
‘IIIIIIIIIIIII L8 B B 0 R 0 0 B § B} LR R B B B ] IJ “ L “ #
“ ™ 1 1 ] m..m
vl yme 'l
Ay N D e " = !
. 1 i " Twme Ty 1 1
HOLIMS NOLLYYEIA 1 £ wE= 1 1 1
- - HOIVIONINNY
1 1 1
1 1 1
H BB B BEE R 2 |z 1 il 1
m = ! 3 www L F T 1 1IIIII|— I
Pkl b R et 1 Hmm@ “ “ 80d Sobdgy  04d [ d r “
© Flo L " ¥ ud e [ 11 s 5@ ® 21
| - 3 ] &
I - Lid  ASSY TO¥INOD 533 1 1 @ m—
aOv YOOINN/Wavv | 2315w | 1v3H-3/43m078 | %307/LuvaH | aan “ 1 94 ldg Q 1
il 1 0018 3L 07 I L [ N “
D 4y “mw anoeL ML ArT § " “ Sl 1
ToNIEL ¥3MOd L R =HOIE mj =02 mj 9d 11 L 1
SHOLSIST INMIVEE L o]° " [O] 0]° " [0] 11 1
—_ HOLON 1 o i W
O w=wh2wm® Hi ] 2|00 200 G o w I
W b g 1 93 o Ig o] [oH [ oeem 11 80d AVIdSI0 1
% F H: d|r=ticlolo L0l © Jo} s b b e 11 1
(q\| 1 E, = | reHolE o w10]E |0} I FE Ok 1 1
<~ LIL 1 1 \@MJ@ B | Ew@m TR w7 [ = LI ] [ —————
: ey i I ¥ o r
B o= L o — o 1 1 1
w g R H W/ 1A SH/Th 1 1 .
% I ol |1 i
[GIEIEER) w—y || O - 1 1
O o 1o I
7 WYIRK 1 1
(2| g 1
S - _ 1 S S S
g |3 1
prd — _ 1 SRR EE e _L o ; '
1iN) WS “ 3 1 1 EE 1
—== = 1 1 1
= “ | TR i _
| | B | N
“ A1ddns ¥IN0d J0NZ 1 mﬂ & “ “ s Houns 1
A0
il o 0010 ASSY AYTRY 0001 ASSY AYTIY 1] s “
1 |
HONOYL 11 T s Hous 1
IS d00a
o) 55 T04INOD 1 1 HOLO 51007 ¥00Q 2 1
- e e e o e J o 1
354 e 1 1
di\v §°L dwv - -
1} e 1
AMO/ @ -
- xcki‘wnw(oﬂimmik -
1
TINVd T08INOD g
zc%(xjwwli,mnzmlk -
ZH09—HJS/ L —A0YZ—80¢ OQILVINAHOS RS S
AOLSIWIIHL
INNA 4 ‘SNd SSIUAXT 14O &1 09 SNOLLNG g S—
¥d100—-090—8056 N/d UICIVIS) g -
-
e m g
vr C-2Ir SR !
@33/ LHM asn ddd o 5 o2 w 3A/nd
ot AY1dSIa i e = SRS
LEE v < or = T STE ﬁ 2 Sl >_”_._H.mm|
nY
307 4000 5 | | = A L N AN
2 3 N 3 [ Nd/N18 a HOLIAS
zm\uH/ ] g0d [ ETA) er T-8r REIVZIRE 3ANSSIAI e
2 W SIIHdV49 3 =8 ogAel | Nw| Py lHom T .2 —o—®
O a3/ 1AM @E\)Bum M o m-ew_.aT_To% @ =8 E/ma RERVaRT CAST et
R 5 - = 2T .
i un/ﬁ.,_‘m_m = | JOLYIINNNNY oA/ 9 HOLIAS TETYaRT
..I.a EiSa B m 51 TN 3EAST =TT &| a3HoLv1 ¥ooa
[ENVATT) P TIr NaD oI S
- 4 INVA o S 3| = e y-Ir g SEmEt s @
¥3ALYA @709 W -~
<) i~ S |5 CR AR =] [ HoLIAS HILIAS o
a3/ 1HM SINd/03d =R =T 39 T=IT
L I IATIA 2 el Ly 34007 ¥00a I3s070 ¥00T & aion (3) 4
O d3ALVA @02 | HOLIAS
) =T L0 e @3¥207 J00a
a3a/1AR v OIA/a39 — SN 5aAT . g nia SLLYM 00
SRS Il el oy 0 B
O R e iilg d|+ S T
ESVATTY s I WOW e1|al 1l
L £4 IATYA il dala o
N YILYM LOH ECEEn e H\zfl Woa /18 g e
~ a3/ 1AM ey /a3y ddddfafal £ [P @S2 (TN 7 — SLLYA 001 -
1 T# IATYA Mm Mm s . 2-¥IC 13A/LHM RELVATEL IAINT Wt SWHO 091 z
JILYA LOH o e AN s = N
a1 FEEEEEE DF0/TAR M\ TT3A 7080 |_mV__| R NOLLNG aBis Xnv T Aonanozas - [TET RELS S
ETVATT R VO o7 Al o T - IIAVIIVA 2L RELS -
S IATUA R BREE 24 ALYNLOVONNIHL 0/t —
Te) YILYA LOH e s VWt st | ano ©) TIX/NED
[ 5001 2 eer o
N~ H - o N T# §0LYNLOVOWNIHL N e | & = @ Y81 s/ y/n W3LSAS
(@) or T OAOZRED TG 2 & S Soion
= 2-gir T-sir o A0L0W
o e Ne/ry el © 23 TIA/ND
Z Lo X ~=— (AND Hd ©
ERt:rexom sy gt el
< S n— g |
o ISR NIE/> 14
S IAR/R 7o 50| © gl TIA/NAD ®)
eyt . s ) 77 B
S VT oy g v nNg/1HM anNo ¥3M0d o |
A 21 [AYA0r2-8 N
ERg =cotommciy ghy fuy WO L0+ I BLUZE L s
oo a ) m| o ~— < o~
s w1 |8 % | e = R |
< 930 530 Z1 L e -
NDLLOINNI  Z*sNazran 8= L] ela % ovnre 3303 2| 3 Lo I E z 5
L >|&| oan/IAm WOD JVAP2 2A071RN - qag7 1AM 3 o 2
TN _ 3 i
i I nozt| 3 802 o0/ d 21 2 9
WOD *TII/TAR 51 477" 438/ LHA Hll 3 &
[T TN ﬁ._m__ 3 w ERE NI&/>d - 11 3 @
LVTo] lb1=br | 3snd ™ I ?
NE2 r—oc3 e T7 AOV2 2 50
WOJ AOCT a33/LHM @33/ LHM Wid A02T | IPIvING | AIWIOASNYAL T ©
— — —— n LTOANT n 1IN LN N o
SOI|qIdSSY | sassauleH | [dued Juoid| maip | sbuueag® | yooq looq | [duuey) tedy | uleiq g |syuduodwo) @
S9LI0SS3DY 3 J[uUIqe)d ‘sjeas “4apullADd| i00q | Buipeo | B 19Ul 191eM | sissey)d |es13o9)3




X = X207 ZI="XGLYINM

INYT A 'STId SSRXA WO &1 06 7H09 hIﬁ_AM\_‘ h>OA_\N — 80¢ ANVHOVIA ONIHIM

4d100-£90-£0G6 N/d

ﬂlllllllllllllllllllﬂ

%0078 TWNINY3L NOLLOINNI NOLLNE dOLS AJVITIXNV

HOLSINY3HL

WO L ZE 4S9 L8 60k -
5[ YUY B RS-yl | S Wy FiSvE— § “
88 “ ﬁ_ ™ e 1

O\ HOLMS =N i
mDs I NsSd aRE= [ 1
) - I

1 T Lo
HOLKS NoLivih - b= I

9N INIGNNO¥D 1 1 yomonmy
I 1
1 &

¥ m‘W* a T
ElLE R

14 Tld 80d T0UNOD £t

OOIN/NVN | ¥USYI | 1v3H-3/43018 | %001/10v3H | a3h
§
§
9d
6d

B
Gl

J—

]
84 Sokgwy  04d [TH vd
us i@
wi |
2

L L L 1]
£

BUTTONS
L L g

) £y

82d AV1dSIa

|

|

|

:

5
I@.g‘l

-l

—lIIIIIIIIIIIIIIl-

[e——————

- -y

WN1475XB-12EO Diagram

0010 80d AVI

HONOYL
04INOD

TINVd TO4INOD

T LLLLLLL LT

SIAVA ¥3LVM

N_I_O©|_I_H_M\_\|>OA_VN|®ON DILVINIHOS HOLIMS NOILVAEIA

AOLSIWAFHL
3N¥Q 4A ‘SITId SSI¥AX3 140 &1 06 SNOLing NI ma
¥d100-£90-8056 N/d CIOKVXS) T )’
-
34 m_u
2y ) 9 RELVAINT:
T38/1HA asn 83d [Ty |2
AY1dSIa il e = 3 B
TIR/LAR Vet /3 e S [T S [ 2 Ep Bn._H.W w
— O —
%07 Jo0a || = TV aaART N Nad HANIAE = <
- or % ¥=81" SNd/Nd m HILIMS M_w__m \M/M\m
ZWH/ 80d e W _Jer & [EET REIVAORT NS e
2 S SOHAVYO 3 =8 3aAST  Aid 22 JHoH T ,2e —os—®
T39/1AR QE\{B« S e «-o%_.é._?o% ® T8 a3a/nd a@/nd € et
A ot =TT .
ﬁlu ubu.,_‘m_\m Z | — m AOLYIINNNNY /e 9 HOLIAS RV
..nld.. L m 51 ST AT T &| 03HoLY1 3000 i
SR gD SR S
033/1HA A o — = I r
= i 8 | §lE—mmr B @
—e
I 8 M T AR T HoLIAS HOLIMS o
T3/ 1AM ST SING/ a3y 3 | T 739 T 2
P AN 2 el a3x207 J00a - 435070 4000 & anion (3) 4
¥3LWA €100 y
(&) =T pR R @3>007 J00a
) TF/IRA W TIIAZTR L = ST 7 T g SLLYAM 001
2# IATIA - |_mv_ Pi=v 108 SWHO 091
O ¥3LYA @700 HH G oD _zm SIN 24 —~mg
Dila g3 TAA/NSE IAY
T3/ LHA Tl BN S-TIF JAAS Nag _Hmzur eLfaL| 1y
L £ INTVA gL & Mg Jor o
N ¥3LYA LOH e & _ Waa W SEE e
ey |
~— T39/1AM v 99/ 3y dadfdlaa & [P @ i A VS NEDY 9IN K1LYM 001 o
I T IATWA EEBEREEEE: %I T3A/ 1AM T3x/LAR WA IALINC SWHO 091 z
¥3LYA LOH 95433l P\ yi— 1 WY 2 AoNanoZas AL 3
m (= 5|5 BT NAAR AR EIVEE 1) B NOLLNG dOLS Xxnv T Nl m
iG] Jaded < g o 8r—-sy = IIEVIAYA ta
VA 24 NN 19934938 2% AOLYNLOVOWAIHL /1L T
- |
5 J3LVA LOH i JCJ UN_D\._.I\)T\VVM_/H_\V_\ NI9/9a0 s_N\v__\| aN9 ER @ T13A/NAD
N o Om T# 3O0LYNLOVOWYIHL R = | ®wva v wn WILSAS
o1 *DII/KID T 2y
<t m_ﬁv”m_qﬂ 2-GIr [ I ._Hg_ _ JOL0W
~ & *ND/AI5 AL © m| =
Z . D AL ~=— (AND Hd €
W B/ S %V_T = - S0/ d
T TIREs e =< & S —
VARREIVIN S o] =2 g v Nga/91a
9 IRA/RD T 40| © w = 73A/N¥D S
EI = =
SR :rov a7y ol angg | NEESTE i
- L 5 v NI&/LHM aNo | ¥3ImOd | vAovz-802 !
oA 21 = N
ﬂ.dumﬂu_ﬂﬂmqlh v_T el - {oH ng JaAeT+ WIS z o &
S a O [ = ~— <
wz_”_m_%_w_umnu € T OIA/AD 01-Fr] |_mV_T g RN ) 2V N N &
NOILOACNI  TSnoes—s=rt H S % WAYZ 550 e Y PR A S %
T Nd/AED 8] by, £ 7 Isnd 2 iy - A7 e =
L > 930/ 1HMA WOJ JYAP2 9d0/1HM 5537 TAMm ¢ o
TN/ 6T ozt ¢ . ~oun/TE T2 )
S G -
Wi3 *TII/IAA  o-vr] L7V ¢ Ve N T )
¢ T
Tv_,m a L 1 N ~ona &
3| @ =}
HINIOISNYA L I
WOJ AO2T [(ECTTY ] NOJ_AOcT RIAITVate N

S9I|qUIasSY | sassaudel | [dued Juodd| MIIA sbulieag 3 oo [2uuey) Jeady | uleiq g |syusuodwo)

S9110SS3DY B jauiqe) ‘sjeas ‘4apuljAd| iooqg | Bulpeo| B I9|UI 1AM | Sissey) | |edlod)|3

Part # 8533-126-001 1/22

Part # 8533-126-001 1/22



Notes

S9110SS300Y

9

Section

SOI|qUIASSY | sassaule | [dued Juodd| MIIA sbulieag 3 01 100q | [puuey) ey

3 J2uUIqe) ‘sjeag “4apuljAd| i00qg | Buipeo | B I9|UI 1M

Parts 50Hz

uleiq 3 |syuduodwo)
sissey) | [edL3I’I3

Part # 8533-126-001 1/22

Part # 8533-126-001 1/22



Notes

S9I|qUIDSSY | sassau.eH | [oued Juoly| MBIIA sbulieag 3 [ouuey) Jedy | uteig B |sjusuodwo)d

S9110SS3DY 3 J[uUIqe)d ‘sjeas “4apullADd| i00q | Buipeo | B 19Ul 191eM | sissey)d |es13o9)3

Part # 8533-126-001 1/22



	Section 8: Parts Data
	O-Series OPL Accessories
	Kits, Assemblies, & Common Parts
	Wiring Harness Part # by Model
	Cabinet and Front Panel Group Part # by Model  Large Door
	Rear View Access Part # by Model
	Cylinder, Seals & Bearings Part # by Model
	Door Lock Assembly (All Models)
	Large Door & Hinge Group
	Water Inlet Part # by Model
	Drain Valve Group Part # by Model
	Electrical Components - Top Compartment
	Control Panel Part # by Model
	Section :9 Parts 50Hz

	Kits, Assemblies, & Common Parts 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Wiring Harnesses 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Cabinet & Front Panel Group 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Rear View 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Cylinder, Seals, & Bearings 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Door Lock Group 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Loading Door Group 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Chassis & Drain Valve 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Water Inlet & Rear Channel 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Electrical Components 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Control Panel 53: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Kits, Assemblies, & Common Parts 70: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 

	Parts Data  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	50Hz Parts  11: 
	Page 2: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 

	Kits, Assemblies, & Common Parts 37: 
	Wiring Harnesses 37: 
	Cabinet & Front Panel Group 37: 
	Rear View 37: 
	Cylinder, Seals, & Bearings 37: 
	Door Lock Group 37: 
	Loading Door Group 37: 
	Chassis & Drain Valve 37: 
	Water Inlet & Rear Channel 37: 
	Electrical Components 37: 
	Control Panel 37: 
	Kits, Assemblies, & Common Parts 54: 
	Kits, Assemblies, & Common Parts 38: 
	Wiring Harnesses 38: 
	Cabinet & Front Panel Group 38: 
	Rear View 38: 
	Cylinder, Seals, & Bearings 38: 
	Door Lock Group 38: 
	Loading Door Group 38: 
	Chassis & Drain Valve 38: 
	Water Inlet & Rear Channel 38: 
	Electrical Components 38: 
	Control Panel 38: 
	Kits, Assemblies, & Common Parts 55: 
	Kits, Assemblies, & Common Parts 39: 
	Wiring Harnesses 39: 
	Cabinet & Front Panel Group 39: 
	Rear View 39: 
	Cylinder, Seals, & Bearings 39: 
	Door Lock Group 39: 
	Loading Door Group 39: 
	Chassis & Drain Valve 39: 
	Water Inlet & Rear Channel 39: 
	Electrical Components 39: 
	Control Panel 39: 
	Kits, Assemblies, & Common Parts 56: 
	Kits, Assemblies, & Common Parts 40: 
	Wiring Harnesses 40: 
	Cabinet & Front Panel Group 40: 
	Rear View 40: 
	Cylinder, Seals, & Bearings 40: 
	Door Lock Group 40: 
	Loading Door Group 40: 
	Chassis & Drain Valve 40: 
	Water Inlet & Rear Channel 40: 
	Electrical Components 40: 
	Control Panel 40: 
	Kits, Assemblies, & Common Parts 57: 
	Kits, Assemblies, & Common Parts 41: 
	Wiring Harnesses 41: 
	Cabinet & Front Panel Group 41: 
	Rear View 41: 
	Cylinder, Seals, & Bearings 41: 
	Door Lock Group 41: 
	Loading Door Group 41: 
	Chassis & Drain Valve 41: 
	Water Inlet & Rear Channel 41: 
	Electrical Components 41: 
	Control Panel 41: 
	Kits, Assemblies, & Common Parts 58: 
	Kits, Assemblies, & Common Parts 42: 
	Wiring Harnesses 42: 
	Cabinet & Front Panel Group 42: 
	Rear View 42: 
	Cylinder, Seals, & Bearings 42: 
	Door Lock Group 42: 
	Loading Door Group 42: 
	Chassis & Drain Valve 42: 
	Water Inlet & Rear Channel 42: 
	Electrical Components 42: 
	Control Panel 42: 
	Kits, Assemblies, & Common Parts 59: 
	Kits, Assemblies, & Common Parts 43: 
	Wiring Harnesses 43: 
	Cabinet & Front Panel Group 43: 
	Rear View 43: 
	Cylinder, Seals, & Bearings 43: 
	Door Lock Group 43: 
	Loading Door Group 43: 
	Chassis & Drain Valve 43: 
	Water Inlet & Rear Channel 43: 
	Electrical Components 43: 
	Control Panel 43: 
	Kits, Assemblies, & Common Parts 60: 
	Kits, Assemblies, & Common Parts 44: 
	Wiring Harnesses 44: 
	Cabinet & Front Panel Group 44: 
	Rear View 44: 
	Cylinder, Seals, & Bearings 44: 
	Door Lock Group 44: 
	Loading Door Group 44: 
	Chassis & Drain Valve 44: 
	Water Inlet & Rear Channel 44: 
	Electrical Components 44: 
	Control Panel 44: 
	Kits, Assemblies, & Common Parts 61: 
	Kits, Assemblies, & Common Parts 45: 
	Wiring Harnesses 45: 
	Cabinet & Front Panel Group 45: 
	Rear View 45: 
	Cylinder, Seals, & Bearings 45: 
	Door Lock Group 45: 
	Loading Door Group 45: 
	Chassis & Drain Valve 45: 
	Water Inlet & Rear Channel 45: 
	Electrical Components 45: 
	Control Panel 45: 
	Kits, Assemblies, & Common Parts 62: 
	Kits, Assemblies, & Common Parts 46: 
	Wiring Harnesses 46: 
	Cabinet & Front Panel Group 46: 
	Rear View 46: 
	Cylinder, Seals, & Bearings 46: 
	Door Lock Group 46: 
	Loading Door Group 46: 
	Chassis & Drain Valve 46: 
	Water Inlet & Rear Channel 46: 
	Electrical Components 46: 
	Control Panel 46: 
	Kits, Assemblies, & Common Parts 63: 
	Kits, Assemblies, & Common Parts 47: 
	Wiring Harnesses 47: 
	Cabinet & Front Panel Group 47: 
	Rear View 47: 
	Cylinder, Seals, & Bearings 47: 
	Door Lock Group 47: 
	Loading Door Group 47: 
	Chassis & Drain Valve 47: 
	Water Inlet & Rear Channel 47: 
	Electrical Components 47: 
	Control Panel 47: 
	Kits, Assemblies, & Common Parts 64: 
	Kits, Assemblies, & Common Parts 48: 
	Wiring Harnesses 48: 
	Cabinet & Front Panel Group 48: 
	Rear View 48: 
	Cylinder, Seals, & Bearings 48: 
	Door Lock Group 48: 
	Loading Door Group 48: 
	Chassis & Drain Valve 48: 
	Water Inlet & Rear Channel 48: 
	Electrical Components 48: 
	Control Panel 48: 
	Kits, Assemblies, & Common Parts 65: 


